
+-------------------------------------------------------------- COMPOSICION QUIMICA ---------------------------------------------------------------+

COLADA      ESPECIFICACION                 C        MN       P        S        SI       CU       CR       NI       MO       ALT      V        NB/CB    TI

154584      ASTM A36/ASME SA36 ED04 AD04.  0.150    0.500    0.014    0.007    0.147    0.030    0.020    0.030    0.007    0.041    0.003    0.001    0.003

155161      ASTM A36/ASME SA36 ED04 AD04.  0.243    1.060    0.017    0.005    0.307    0.030    0.020    0.030    0.007    0.040    0.003    0.001    0.018

253552      ASTM A36/ASME SA36 ED04 AD04.  0.166    0.490    0.014    0.010    0.110    0.040    0.020    0.030    0.005    0.040    0.002    0.001    0.002

255167      ASTM A36/ASME SA36 ED04 AD04.  0.192    0.840    0.018    0.010    0.209    0.030    0.020    0.030    0.008    0.034    0.002    0.001    0.003

255316      ASTM A36/ASME SA36 ED04 AD04.  0.169    0.510    0.011    0.008    0.130    0.040    0.020    0.040    0.008    0.038    0.003    0.001    0.002

255317      ASTM A36/ASME SA36 ED04 AD04.  0.152    0.510    0.011    0.006    0.136    0.040    0.020    0.030    0.006    0.040    0.003    0.001    0.003

+-------------------------------------------------------------- PRUEBAS AL PRODUCTO ---------------------------------------------------------------+

COLADA          PCHON.          NO.PLACA        ESPESOR(Plg.)   L.ELASTICO      R.TENSION       %ELON.          T.ELONG.

154584          3020            15240941        0.6250          45.460(KSI)     67.308(KSI)     26(%)           8

154584          4040            15240931        0.6250          45.397(KSI)     67.165(KSI)     27(%)           8

154584          4120            15241671        0.7500          44.032(KSI)     64.899(KSI)     27(%)           8

155161          3020            15721301        3.0000          49.250(KSI)     72.184(KSI)     24(%)           8

155161          3100            15721291        3.0000          48.959(KSI)     74.203(KSI)     23(%)           8

253552          3050            14040551        0.7500          44.388(KSI)     66.311(KSI)     25(%)           8

253552          4070            14020021        0.6250          38.409(KSI)     60.634(KSI)     27(%)           8

253552          4080            14020031        0.6250          39.123(KSI)     60.598(KSI)     25(%)           8

255167          3050            15560351        0.8750          42.260(KSI)     68.017(KSI)     26(%)           8

255167          3100            15560211        0.8750          43.274(KSI)     69.419(KSI)     28(%)           8

255167          3110            15590761        1.5000          41.361(KSI)     66.766(KSI)     29(%)           8

255167          3140            15590681        1.2500          48.008(KSI)     68.037(KSI)     27(%)           8

255167          4150            15560951        1.0000          45.601(KSI)     67.335(KSI)     27(%)           8

255316          3010            15750411        0.4375          46.995(KSI)     65.969(KSI)     25(%)           8

255316          3120            15760611        0.7500          38.598(KSI)     58.950(KSI)     28(%)           8

255316          4080            15750541        0.3750          46.987(KSI)     65.903(KSI)     26(%)           8

255316          4100            15750531        0.3750          47.506(KSI)     66.981(KSI)     24(%)           8

255317          3090            15750421        0.3750          44.452(KSI)     65.217(KSI)     27(%)           8

255317          4010            15700172        0.7500          42.375(KSI)     61.807(KSI)     28(%)           8

255317          4030            15750581        0.3750          45.053(KSI)     66.745(KSI)     26(%)           8

+-------------------------------------------------------------- PRODUCTO EMBARCADO ---------------------------------------------------------------+

COLADA          PCHON.          NO.PLACA        ESPESOR(Plg.)   ANCHO(Plg.)     LARGO(Plg.)     NORMA                          PEDIDO          PARTIDA

154584          4030            15250121        0.7500          72.0000         240.0000        A-6                            B2775           000060

155161          4060            15721131        3.0000          72.0000         180.0000        A-6                            B2775           000090

155161          4080            15721141        3.0000          72.0000         180.0000        A-6                            B2775           000090

155161          4090            15721151        3.0000          72.0000         180.0000        A-6                            B2775           000090
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+-------------------------------------------------------------- PRODUCTO EMBARCADO ---------------------------------------------------------------+

COLADA          PCHON.          NO.PLACA        ESPESOR(Plg.)   ANCHO(Plg.)     LARGO(Plg.)     NORMA                          PEDIDO          PARTIDA

155161          4100            15721101        3.0000          72.0000         180.0000        A-6                            B2775           000090

253552          3130            14021861        0.7500          72.0000         240.0000        A-6                            B2775           000060

253552          3130            14021862        0.7500          72.0000         240.0000        A-6                            B2775           000060

255167          3080            15560412        0.8750          72.0000         240.0000        A-6                            B2775           000070

255316          3120            15760611        0.7500          72.0000         240.0000        A-6                            B2775           000060

255316          3120            15760612        0.7500          72.0000         240.0000        A-6                            B2775           000060

255317          3030            15700111        0.7500          72.0000         240.0000        A-6                            B2775           000060

255317          3120            15700062        0.7500          72.0000         240.0000        A-6                            B2775           000060

COLADA          PCHON.          NO.PLACA        ENTREGA         PED.CLIENTE

154584          4030            15250121        1000697836      85

155161          4060            15721131        1000697836      85

155161          4080            15721141        1000697836      85

155161          4090            15721151        1000697836      85

155161          4100            15721101        1000697836      85

253552          3130            14021861        1000697836      85

253552          3130            14021862        1000697836      85

255167          3080            15560412        1000697836      85

255316          3120            15760611        1000697836      85

255316          3120            15760612        1000697836      85

255317          3030            15700111        1000697836      85

255317          3120            15700062        1000697836      85

   ENVIAR LOS CERTIFICADOS DE CALIDAD POR ESTAFETA

   ENVIAR LOS CERTIFICADOS DE CALIDAD POR ESTAFETA

   ENVIAR LOS CERTIFICADOS DE CALIDAD POR ESTAFETA

+-------------------------------------------------------------- FIN DE DATOS ---------------------------------------------------------------+
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